Il-_‘.—.‘h"‘-__-ﬁ_ﬂ““ Wy
u“u:-m.—-_ e
. AL LR |
- = - II-I- Il -I - —
—rﬂ.

Azeilil

| " 1= 4 1 X ¥ % A - _-l-_rr. ” L = "y
g e e £ L[ [ LT B “?"ﬁrﬁ"-ﬂi o e —? - = H’ # :
__D--—_ — S TP roPTT— ﬁﬂﬁ = PR~ e .
—_ - = etyb—— | b et Hﬂx‘-—'*'.-. R - R R, ——a
o el [ TS -E",s'-p-gi-t,..qi O e - T—
_.,1\. S = s N dhe al}-b .f_..ir_‘-:-'l;”pr' - Iu_u; | | ”h" . e i\ *_ "h P
e e S ! i5~: ] "'If"#r.--'...-'- - --i-4|{-l~.F‘;-'£‘f "t p—-
.- . '.-:—_,‘ - o 1 R i ,n-'-'.-" ,-"'F -Lf _._ - SERTE [l =t "x, . j=1 = "-...
e . - i . . & —

" _p.a

i
|
|
ou
|

Military Field
Catering
Solutions
and




WHEREVER YOU ARE,

WHENEVER YOU NEEE)...

Founded in 1958, Oztiryakiler is a leading Turkish manufacturer
of Commercial Catering Equipment.
[...]
The inner shell and ceiling of the OZTI 20" Container Kitchen are
made up of thick thermal insulation panels comprised of a layer

of polyurethane foam sandwiched between stainless steel sheets.
All the interior walls, ceiling and floor are clad in stainless steel
to ensure compliance with the strictest hygiene requirements.
It includes also hot and cold running water for food preparation
and clean up, environmental controls for heating and cooling,
integrated ventilation for cooking, and refrigerated storage.
The power is supplied by diesel fuel generator. Diesel fueled cooking
units are optional.

The container feature CSC certification label and can be transported
on vehicles equipped for transporting ISO containers.
Optional lifting supports can be mounted on the corners of the
container for lifting and lowering of the container kitchen from and
onto the transport vehicle.

www.armyfieldcatering.com e www.oztiryakiler.com.ir e export@oztiryakiler.com.tr



-+ o+« - -+ —Contfainerized KiTchenP@

—{ Sample Project

T o ‘ FO4 FO3 FO2 F03 FO4 EQ09.1 o ‘
[ I
dl <omEnT
E) T ) o
E08 C‘O
— e N
£0| £l o &0 03.1 3 N
Cooking and | || - N || S &
Food Service o] TR T T T ST st
B04.1 BO: \
‘CONDI QRY @ M :‘ *
od BO IDIMENT
Tﬁ ez AL 8
Do 3 N
ER N
DO ANK
B12 === - ;%cow\cu
Preparation”' |2 M
HMJLLPH%HHHWW WIS il \\J\\Wﬂ MRS s S imm
o
[ A05 HLA06 A0S Al
Storage HMJLMHWWHMMHHHWWH lumwwmwm\ [
L 4000 L 3500 , 3000 L
il Al Al Kl
Store Prepare Cook Serve Clean
+ Deep Freezing » Vegetable Washing * Frying + Hot Serving * Dish Washing
+ Blast Freezing » Vegetable Preparation » Boiling » Cold Seving +» Pot Washing
« Cold Storage + Meat Preperation + Roasting - Cutlery
+ Baking - Beverage Serving
CONTAINER 1 CONTAINER 2 CONTAINER 3 CONTAINER 3 CONTAINER 2

www.armyfieldcatering.com e www.oztiryakiler.com.ir e export@oztiryakiler.com.tr



@#Gom‘oinerized Kifchent—— + « =+« -

—{ Expandable container kitchen

OZTI three-in-one expandable container kitchen is equal to a
standard 1SO 207container in transport mode and three times
larger than shipping footprint when it is deployed.
The container is equipped with all the technical solutions you can
find in a typical catering kitchen.

Capable of supporting to 500 soldiers with three hot cook-prepared
or heat and serve rations per day, the OZT| expandable container
kitchen is designed for use at battalion-level meal preparation
sites but can also be used by other selected units in remote
locations.

It includes also hot and cold running water for food preparation
and clean up, environmental controls for heating and cooling,
integrated ventilation for cooking, and refrigerated storage.
OZTl expandable container kitchen is made for use under extreme
climatic conditions. It is designed for use at temperatures ranging
up to + 45 °C. Our containers are well insulated with best quality
insulating material.

k
h

I||.]'| i

0ZTI expandable container kitchen can be used a stand-alone unit
or linked to a dining hall.

All the interior walls and the ceiling and floor are clad in stainless
steel to ensure compliance with the strictest hygiene requirements
under field conditions.

The complete kitchen is full electric powered and it is entirely
autonomous with its own diesel powered generator.
Having arrived on site OZTI CONTAINERIZED KITCHEN is ready
for operation within the shortest time.

It is transportable on lorries, aircraft, train, ships and can be
airlifted by helicopter

The power is supplied by diesel fuel generator which can be
integrated in the technical room. Diesel fueled cooking units are
optional.

T

Sk

ks .

www.armyfieldcatering.com e www.oztiryakiler.com.ir e export@oztiryakiler.com.tr



"OCK3in1" is a self-contained system for food preparation, cooking,
warming and serving.

Preparation

“0OCK 3in1" includes a refrigerator, working benches, several
storage cabinets and a single bowl sink unit.

Cooking

“OCK 3in1" features a double-walled monoblock pressure boiling
pan which provide a hygienic and effective catering solution. Boiling
pan incorporates an evacuated jacket filled with water to ensure
that food is evenly cooked and doesn’t burn.

Other features of “OCK 3in1" include two pressure boiling pan with
direct cooking system and one monoblock frying pan made from
triple-layer material which ensure uniform heat distribution for
safe and hygienic cooking. “OCK 3in1" also accommodates a combi
oven for roasting, grilling, baking, stewing, poaching, reheating,
and conserving.

All cooking modules are heated by separate diesel fuel burner
which are designed for ease of use with “One Touch Starting
System”.

Distribution

“OCK 3in1" incorporates a hot food service counter for food
distribution through service window. But also rations can be sent
in insulated food containers to soldiers in remote areas

In addition, the "OCK 3in1" includes an electrical water heater and
a water pump system for boosting and discharge

The electrical needs of the “OCK 3in1"are provided by an on board
tactically-quiet generator. In garrison, the kitchen can also be
operated from an external electrical source.

Kitchen Equipment

Convection Oven 10 x 1/1 Tray, Core Temperature Control, 3 Different Cooking Methods
Double Wall Boiling Pan 150 Liters
Single Wall Boiling Pan 2 x 150 Liters
Frying Pan Multilayer Bottom, 50 Liters
Hot Food Service Counter Electrical, 4 x GN 1/1 capacity
Refrigerator Gastronorm Size, 600 Liters capacity
Rack Trolley GN 1/1 Size, 17 Trays
Working Table 1200 x 500 mm with cabinet
Sink Unit 1200 x 600 mm with cabinet

Wall Mounted Cupboards, Tables

www.armyfieldcatering.com e www.oztiryakiler.com.ir e export@oztiryakiler.com.tr



@#Gontoinerized Kitchent——— + + =« - -

Technical Specifications of Confainer

Container Dimensions Transport
Container Dimension Operation
Expandable

Weight

Transport

Operating Temperature

Max. Altitude

Painting

Power Socket (From Net)

Fuel Tank Capacity

Generator Set

Power Generator

Air Condition Unit

Max. Cooling Capacity

Heating Capacity

Noise Level, 1 m Distance, step I/Il

ISO

1C 20’ container [ 6058 x 2438 x 2438 mm)
6058 x 6238 x 2438 mm

3in1

8000 kg.

By lorries, aircraft, train, ships and can be airlifted by helicopter.

-32°C/+60°C

3000 meters from sea level

According to Specs

32 A-230V /50 Hz P65

100 L (Diesel Burners) + 100 L (Genset)

15 kVA
4.9 kW

2 kW
52/59 db

6550 mm

Bl

—

2591 mm

OCKS3in1 can be deployed and get ready to operate in 30 minutes.

www.armyfieldcatering.com e www.oztiryakiler.com.tr

6827 mm

* export@oztiryakiler.com.tr




-+ -« -« ——Containerized Kitchen I @

—{ Refrigerated Container

OZTI refrigerated containers are specially designed and developed for the cooling, freezing and storage of food. Its capacity allows

for the sustenance of approximately 500 people on the basis of a weekly restock.
The reefer unit can be offered with different specifications and room sizes depending on the requirements. It may be produced with

an optional integrated hook lift. All interior is clad in stainless steel.

0ZTl refrigerated containers can be transported by air, sea, rail or road transport as a standard shipping container.

TEQGHNICAL

RODM

7 A04 o AO4 -

i
J‘ A0S L‘

A04

b
AO1-DEEP  termo ermo ermo A02 - COLD
FREEZER frai rans ap ROOM
ROOM

HNICAL
M

FREEZER
ROOM
LA06

[ T ?
“A06 A0 t
AO3 - DEEP

. A06

2230

A o AO4 R
(I I ]

o AU -

n A0S q

4000

3500

3000

www.armyfieldcatering.com e www.oztiryakiler.com.ir e export@oztiryakiler.com.tr

Dual Temperature
Refrigerated Container



#il

i

i

ly

Ill

—

1
r




M |
11 ] e
] | ]
A
T — e ) 1
Il TSR i), | 1 N !
_ 1 | \
| _ \ 'l b \
11 h | I

§
ks T B2 5
v e -
_ !
" R g
gy 100 4 s :
i { !
! ___ il . [
¥
\
]

ion System

f

INca

Water Pur




OZTI mobile water purification system produce drinking water
from almost any creek, pond, lake or sea water. The system is
based on the reverse osmosis technology and removes dust,
heavy metals, organics and bacteriologic pollution without
requiring toxic chemical treatment.

OZTI Water purification system is quickly and easily deployed
anywhere in the world and can operate indefinitely. The system
is complete with trailer, borehole type pump, pre-filter, reverse
osmosls unit, clean water tank and power generator. Permeate
water quality and all equipments are controlled by PLC.

Process Flow:

Raw water pump: Makes water intake from water source.
Pre-filtration: Removes large particulate matter prior to
purification treatment thus protects the membranes.
Reverse Osmosis system with high pressure resistant
membranes

Ultraviolet disinfection provides additional safety and destroy
all virus and bacteria

Post Chlorination prevent the growth of bacteria

0ZTI RO S500 (Salty Water) | |0ZTI RO F600 (Fresh Water]  Design Criterio:

Production at fresh water max 600 t/hr max 600 lt/hr e TDS & 45000 ppm (sea water)

Production in the sea water flow max 500 t/hr N/A e TDS & 20000 ppm [fresh Water]

Recovery at fresh water 25% 25% e Min inlet pressure: 3 bar

Recovery at sea water 20% N/A- e Inlet water pressure: 3-7 bar

3 Step Pre-filtration 80y, 5p sediment filter, blok carbon filter  80u, 5p sediment filter,blok carbon filter e |nlet water temperatu re: 5-35°C

High pressure pump flow 2.5 m3/saat 4.5 m3/saat e [nlet water ph 6,5-9,5

High pressure pump power 5.5 kw 22kw  ® Inlet water max Mn concentration: 0,05 ppm
Membrane pcs. & 2 e Inlet water max turbidity: 1,5 NTU

Raw water temperature +5°C +35°C +5°C +35°C ® Operating Pressure: 20 - 65 bar

Standard Features:

Generator

e FRP vessels resisted to 1000 PSI
e 316L stainless steel line

e Membranes resisted to high pressure
e Production and waste flowmeter
e Operation manometers

e Dublex high pressure pump
e PLC control

e Online conductivity meter

e Stainless steel chassis

e Cleaning water tank

POWER 7.5 kVA
ENGINE TYPE 4-STROKE DIESEL
COOLING SYSTEM AIR COOLED
FUEL CONSUMPTION 2.32/n
ALTERNATOR TYPE MONOPHASE
CONTINUOUS VOLTAGE 220-240V
CONTINUOUS FREQUENCY 50 Hz.
FUEL TANK CAPACITY 161

www.armyfieldcatering.com e www.oztiryakiler.com.ir e export@oztiryakiler.com.tr



Coe e ‘Water Purification System @

Pre Filtration

UV Disinfection
Control Panel

Chlorine &
Antiscalant Pumps

Mempranes

Antiscalant Tank

High Pressure Pump

System Equipments _ Design Ciriteria: .

e Generator e TDS & 45000 ppm

e Feed Pump e Min inlet pressure: 3 bar

e Multi-Media Filter e Inlet water pressure: 3-7 bar

e Reverse Osmosis Unit e Inlet water temperature: 5-35 °C

e Ultraviole Unit e Inlet water ph: 6,5- 9,5

e Post-Chlorination e Inlet water max Mn concentration: 0,05 ppm

e CIP unit can be added to clean the system e Inlet water max turbidity: 1,5 NTU
periodically. e Operating Pressure: 20 - 65 bar

il | Ly

- '*"""!""-- —————

Special design OZTI water purification systems are the best solutions to produce large amounts of clean drinking water (up to 2000t
drinking water per day.] The components are installed ready for operation in a 20 ft container.

www.armyfieldcatering.com e www.oztiryakiler.com.ir e export@oztiryakiler.com.tr









« O

MURILE FIELD

BAKERY

Rotafing Oven

The product is a new generation rotating oven. The steam
production is provided through the side plates. The baking balance
is utterly homogenous. The burner is in the left corner of the
back side and takes little room. The heating is provided by using
LPG, GAS OIL, NATURAL GAS and ELECTRICITY.

TECHNICAL FEATURES

Model Rotating Oven
Width £ 5 mm 1375
Lenght + 5 mm 2455
Height £ 5 mm 2640
Weight + 5 kg. 1150
Type of Electricity 220/380 V 50 Hz N+PE
Fan Motor kW-Amp. 3kW 11.6 A-6.5A (1420 rpm)
Gearbox Motor kW-Amp. 0,37 kW 2 A-1.2 A(1390-9 rpm)
Steam Hood Motor 0,37 kW 1.73 A-1 A (2800 rpm)
Burner Motor 0,37 kW 1.73 A-1 A (2800 rpm)
Total Electric Power 411 kW
Custom Code 843.810.100.000

17-18 minute cooking time,
1 pan trolley loading capacity
500 piece 200 gr bread in one hour

o AN M e e = N
415
o |
2 L |8
1375 2040 Burner

www.armyfieldcatering.com e www.oztiryakiler.com.ir e export@oztiryakiler.com.tr




b [ ]

s ) N

- .

N

F % =
B N )

q 3 N

3 o o v

N

q M

N

N

N

Z

L © : ]
LG c0z
TECHNICAL FEATURES
Model Steam Producer
Serial Number

Width + 5 mm 510
Lenght + 5 mm 205
Height £+ 5 mm 1550
Weight + 5 kg. A
Type of Electricity 220/380V 50 Hz N+PE
Resistance Power kW. Amp. 1.5kW-68A
Steam Unit Power kW. Amp. 6kW-15.7A

Total Electric Power 7.5 kW

Custom Code 843.810.100.000

'Mobile Bakery - @

Designed to be used in the fermentation compartments. Seperately
produced electrical control pannel can be placed out of the
compartment to avoid the troubles which may occure because of
the humidity. Heat and humidity can be adjusted seperately. Heat
range is +20-+50 C and humidity range is 65%-95%.

20 minute fermentation time,
2 pan trolley loading capacity

Spiral Mixer

The double speed motor driven spiral mixing arm guarantees a
homogeneous and fast mixing. So, a better quality dough can be mixed
in a shorter time. The bowls, spiral mixing arms and knives which are
made of AISI 304 quality stainless steel are imported from Italy. The
beddings of the bearings are produced for heavy duty to be used for
also hard dough types. Monoblock chasis system prevents vibration and
noises. Electrical components and security systems are with accordance
to EU standards. The cover of the bowl is completely closed to avoid
flour dust. When the cover is opened, the machine stops. When closed,
the machines goes on the programme from the last stop. There is no
need to make another programme.

TECHNICAL FEATURES

Model Spiral Mixer
Width £ 5 mm 845
Lenght + 5 mm 1370
Height £ 5 mm 1420
Weight + 5 kg. 690
Type of Electricity 220/380V 50 Hz N+PE

5.5 kW.-7.5 kW. 16,5 A-16 A [700-1450 rpm)
0,75 kW./4.5 A 2.5 A (70 rpm)
8,25 kWt.

Spira Motor kW-Amp
Bowl Motor kW-Amp
Total Electric Power
130 kg. dough from 75kg. flour

15-16 minute doughing time / 390kg. dough per hour
270-280gr (approx.) dough for 200gr bread, 390 kg./280 gr =1300 piece per hour

845

EIDD

2 00000

1420

? 804

1023

825

www.armyfieldcatering.com e www.oztiryakiler.com.ir e export@oztiryakiler.com.tr



@ - Mobile Bakery |

Volumetric Dough Divider

Divides the dough with the requested weight gently, without crashing. So, the
quality of the bread is higher and yeast consumption is lower. One piece bonnet
on the two sides of the machine prevents from taking flour inside the mechanical
and electronic parts. Conveyor belt is cleaned when the machine is running.
The waste is collected in the special box which is placed under the belt. material
with accordance to EU standards. 3 different speed can be adjusted from the
motor wheel. Electronic speed control can be bought as an option. High
resistance body prevents from vibrations. Lubrication is done by a closed system
to avoid oil loses and to extend the life of the oil. The pipes which are used for
lubrication are hydraulic type. Electrical system is with accordance to Eu
standards.

TECHNICAL FEATURES

Model Volumetric Dough Divider
Width + 5 mm 675
Lenght £ 5 mm 1185
Height £ 5 mm 990
Weight + 5 kg. 460
Type of Electricity 220/380 V 50 Hz N+PE
Machine Motor kW-Amp. 1,5 kW
Total Electric Power 1,5 kW/7,27 / 4,2 Al940 rpm)
Cutting weight range 150-700 gr.
Custom Code 843.810.100.000

150 gr.to 700 gr. bread dough / 2100 piece bread in one hour on average speed

k = -
.0:[9.
3
- 3
2 - g
I T iy
I 675
Dough Rounding Machine

Dough rounder machines gives the round shape to the dough pieces by the
curves of the channels and aluminium cone. Flour quantity can be adjusted
easily. Electrical components are with accordance to EU standards. Channels
and cone can be coated with teflon as an option. Rubber feet are used to fasten
the machine to the ground to avoid the damages on the flor coating. Air blower
for the channels is standard. Hot air blowing can be bought as an option.
Bonnets are coated by electrostatic powder paint. Stainless steel bonnets can
be bough as an option. Monospeed machine can be also produced by elctronic